PART NO . ITEM  PART# QTY. DESCRIPTION ITEM  PART#  QTY. DESCRIPTION
0H4025 1 0H2385 1 FRANE BASE 62 068542 1 BRACKETMUFFER
2 0HZ391 1 FRAME BACK 63 0G6392 4  BOOT
3 0H2392C 1 PANEL, ALT END 64 0742600189 1 WRE,BATTERY TO SOL
4 O0H2392A 1 PANEL, ENG END 6 0HB535 6  NUTLOCKMS0.8
5 0H2564 1 TANK FURL 66 052618 2 SCREWHHCMS-08 X12
6 0H2334B 1 PANEL, SIDE 67 0742600193 1 WREBATTER'TOAT
7 OH2304A 1 PANEL, CPN_ SDE 68 0G9449 1 BATTERY
8 0H2802G 1 30AXG RECEPTACLE PANEL 69 02764 1 BATTERY HOLDDOWN
9 0He371 1 HEAT SHIELD 70 092079 2 SCREW HHTT M6&-1.0X 25
10 0H4420 2 XGRALLYEWHEEL k] 086729 1 STARTERCONTACTOR
1 0H1129 2 AXLEPN 72 0H4768A 2 WIREASSY JUWPER
12 087171 2 WASHERFLAT 112SS 7 089338 2 NUTHEXLOCK#8-32
13 0H3443 2 COTTERHARPN 74 027529 2 NUTHEXLOCK1/420
14 022145 10 WASHERFLAT 5/16M8 75 0Hig63 1 7KW ALTERNATOR WUUMPER WIRES
ROUTE HOSE THROUGH CLIP 1§ wsus &  scewimisizxn 7 Gm2 1 ERACKEMUNTNG AT
16 0G5445 4 SCREWHHTT MB-1.2X20 bed 046526 3 WASHERLOCK M0
17 0H5030 2 SCREWHHSD %2X78 78 022511 3 SCREWHHC3/816X1-14
DETAIL OF FRONT OF ENGINE 33 &= ;s noomm 1 smmimeeaciu
82 19 067389 14 NUTHEX FL WHE MB-1.25 80 0H919 1 BRUSHHOLLER
20 0H0720 1 FOOT 81 0H0228C 1 WIRE,SOL TOSOL
21 03953 6  SCREWHHCM84 25X 20 & OHB049 1 ENDCOVER
22 0G2018 1 SCREW HHSD 1/4-20 X 788 8 052618 2 SCREWHHCM508 X2
23 055414 1 LUGSLDLSS #2-#8X17 64 CU 84 049226 2 LOCKWASHER, M5
24 0760185 1 WRE ASSY GND ALT TO BASE 8 049815 3 SCREBWHHCMS508 X%
2 0A1658 1 WASHER LOCK SPECIAL1/4 86 051713 3 FLAT WASHER, M5
26 090688 2 SCREW HHTT M6-1.0X 1 & OH:218 1 HARNESS, ENGINE GH#0,ES
27 0G3465 2 HANDLEGRPS 8 0742600188 1 WREASSENBLY
28 0H2616 1 TUBE, HANDLE 8 0742600192 1 WREASSEMBLY
29 065442 1 SNAP BUTTON % 0H5762 1 FUEL LNE, FORMED VALVE TO ENGINE
30 060926 1 SCREW HHFCS M6 X 16
31 0H3854 1 HANDLESTOP
32 0H2205 2 BEARING, HANDLE
33 0H0031 2 CHB QUSTOM 51618 X 46
34 0H2206B 1 BRACKET, HANDLE
35 0G8486 2 CAP NUT 56-18
36 068382 4 SCREWPPPH#8-16X 066
37 0H2142 1 FUEL, VALVE HOLDER
38 0G9549 1 SWITCH, STARTRUN-STOP
39 0GI560A 1 CABLE, CHOKE
40 0H3455D 1 FUEL HOSE
41 0H3419 1 FUEL, VALVE
42 0H4284 1 AVR, 7TKWALTERNATOR
43 090388 2 SCREW HHTT M6-1.0X12
44 0H1326 1 FUEL FILTER
45 O0H1325A 1 FUEL CAP, CHROME
16 46 0H1357 2 SCREW PFHM M5-0.8X 12
'/ 47 0H1359 1 PLATE FUEL GAGE
48 0H1345 1 FUEL GAGE, 153VM LONGARM
1 49 0H4021 1 XG7000E 410 ENGNE
| 50 048031G 4 HOSE CLAMP
1 51 0H2043 4 VIEEMOUNT
! 52 0E4190 1 CLANP, CABLE
N | 53 OF559 1 SCREW SHOULDER N5-08 X 20
\ 54 0H3587 8  SCREWFHSCM81.25X % BZC
55 0G3730 2 SCREWSHC M8-1.25X 20 SENS
A 56 0H3033 1 MUFFLER, ASSY, 410
57 09239 1 GASKET, EXHAUST
58 022129 5  WASHERLOCK VB
59 07260191 1 WRE,SOL TO STARTER
60 082236 1 NUT HEX LOCKM6-1
61 0H0025 1 CHARGE JACK

P
PR
-

DETAIL OF BATTERY 33

ey
| A

w
=

E.C.O.| REV.| DATE / -
- A |[5/16/09| a2 * (| |} T
H—4930| B |8/18/09 35 DETAIL OF BACK PANEL
— 9/29/09
HH—E?;:J g 11//04//09 EXPLODED VIEW: GENERAC POWER
H—5630] E [12/16/09 I GENERATORPARTS __ SYSTEMS
GGP 7/27/09 VAUKESHA, WIS. 63186
e CR tma/s/og ::;NO 005798-0
D. VALERIO mg_&&g
DO NOT SCALE GROUP FRODUCTON B B, BRANDENBURG 8/3/09 0H4025 E




